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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
EH AP (Sample Submitted By) : paf £3 T2 (MAO YUAN HARDWARE INDUSTRIAL CO., LTD.)

% ¢ #-(Sample Description) : PP SHEET(PP#)
Jz i p ¥ (Sample Receiving Date) . 2017/06/01
R:EE F (Testing Period) ¢ 2017/06/01 TO 2017/06/07

B3 g £ (Test Requested) :
(1) #3%E =49 %> %4 RoliS4p £ 2011/65/EU Annex ITRIG#4F ~ &~ & ~ = ide ~ 5 8m ¥ ~ 5 m¥m (As specified by
client, with reference to RoHS Directive 2011/65/EU Annex IT to determine Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs contents in the submitted sample(s).)

(2) 2wl P LT F . (Please refer to next pages for the other item(s).)

PR % % (Test Results) # 4R T - (Please refer to following pages).
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5.8 (No. ) : CE/2017/60212

MAO YUAN HARDWARE INDUSTRIAL CO., LTD.

FeB® < B A2 R2075L

p 2 (Date) : 2017/06/07
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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1

2% P 3 %4 (TRANSLUCENT PLASTIC SHEET)

7 #c(Page): 2 of 9

PIEIE P
(Test Items)

:
(Unit)

Pl R
(Method)

R R R %

AR (Result)

(MDL) No. 1

4% / Cadmium (Cd)

mg/kg

%+ TEC 62321-5 (2013) » Mg 48 &
R R s R RL / With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.

2 n.d.

4 / Lead (Pb)

mg/kg

%+ TEC 62321-5 (2013) » Mg 48 &
R R sp R RL / With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.

A& / Mercury (Hg)

mg/kg

%+ TEC 62321-4 (2013) » Mg 48 &
TR sp R RL / With
reference to IEC 62321-4 (2013)
and performed by ICP-AES.

+ 4% / Hexavalent Chromium Cr(VI)
(&)

mg/kg

%+ [EC 62321-7-2 (2017) » r2UV-VIS
¥ipl 5 %% IEC 62321-5 (2013) » ™
ICP-AES#:#]. / With reference to
[EC 62321-7-2 (2017) and performed
by UV-VIS. ; With reference to IEC
62321-5 (2013) and performed by
ICP-AES.

% <% / PVC

XX

MLk B 4T 2 MEd AR/
Analysis was performed by FTIR and
FLAME Test.

- Negative
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wam(No.) @ CE/2017/60212  p #5 (Date) : 2017/06/07 . #(Page): 3 of 9

BRI P ¥ BB 3 :f.-ﬁfl (Rf:lit)

(Test Items) (Unit) (Method) (MDL) No. 1
% 4.3 ¥ 4,4~ / Sun of PBBs mg/kg - n. d.
- 758 % / Monobromobiphenyl mg/kg B) n. d.
= 45 % / Dibromobiphenyl mg/kg B) n. d.
=45 % / Tribromobiphenyl mg/kg B) n. d.
w ;8.5 % / Tetrabromobiphenyl mg/kg B) n. d.
7 45 % / Pentabromobiphenyl mg/kg B) n. d.
- 5.8 % / Hexabromobiphenyl mg/kg B) n. d.
=45 % / Heptabromobiphenyl mg/kg ) n. d.
~ L%/ Octabromobiphenyl mg/kg B) n. d.
1 4% / Nonabromobipheny!l mg/kg | %% IEC 62321-6 (2015) » 2 F A0 & 17 5 n. d.
;8.7 % / Decabromobiphenyl mg/kg /*’;{’Fg k¥ #. / With reference to 5 n. d.
% 5. ¥ %4 / Sum of PBDEs mg/kg [IEC 62321-6 (2015) and performed - n. d.
- ;5.3 ¥ e/ Monobromodiphenyl ether mg/kg by GC/MS. 5 n.d.
= 5.8 ¥ P / Dibromodiphenyl ether mg/kg ) n. d.
Z 48 ¥ E / Tribromodiphenyl ether mg/kg i) n. d.
z ;8.9 ¥ i / Tetrabromodiphenyl ether mg/kg ) n. d.
7 4.5 ¥ B / Pentabromodiphenyl ether mg/kg i) n. d.
= 8.8 ¥ A / Hexabromodiphenyl ether mg/kg ) n. d.
= 4.8 ¥ at / Heptabromodiphenyl ether mg/kg ) n. d.
NGB ¥ At / Octabromodiphenyl ether mg/kg B) n. d.
1 4.5% ¥ p / Nonabromodiphenyl ether mg/kg i) n. d.
e ¥ A / Decabromodiphenyl ether mg/kg i) n. d.
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BRI P ¥ BB 3 :;.-ﬁ:l (Riit)

(Test Items) (Unit) (Method) (MDL) No.1
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 7.5
(CAS No. : 14762-94-8)
#% (%) / Halogen-Chlorine (Cl) mg/kg | %% BS EN 14582 (2016) » 12 45 k& 47 50 n. d.
(CAS No. : 22537-15-1) %~ +7. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg 14582 (2016). Analysis was 50 n. d.
(CAS No. : 10097-32-2) performed by IC.
#% (%) / Halogen-lodine (1) (CAS mg/kg 50 n.d.
No. : 14362-44-8)

# 3x(Note) :

1. mg/kg = ppm; 0. 1wt% = 1000ppm

2. n.d. = Not Detected (A 1)

3. MDL = Method Detection Limit (= j* i ;p[4&*2iE )
4,
5
6
7

"-" = Not Regulated (& *1%1E)

. X%= Qualitative analysis (No Unit) #T {4 +45(&m H i)
. Negative = Undetectable &4+ (& 1 B|F]); Positive = Detectable H{(2 W BI3])
. (@)

FEZE DDA B ZHRETE - B> B4 in.d 3 ERERREES B

The result of Cr(VI) is "n.d." as the result of Chromium (Cr) is less than the MDL of Cr(VI), and
confirmation test of Cr(VI) is not required.

FEZEARA S W2 32 RpHRUE > F-E S FERREE -

If the Chromlum (Cr) content is not less than the MDL of Cr(VI), confirmation test of Cr(VI) is required.
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£ 4 %~ 428 / Analytical flow chart of Heavy Metal

PRI TR R R o RS R2BIRE e (2 BAREED 2 ‘f 7t
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

B plE 4 B ot 2 &3% / Technician : JR Wang
W p3EQ F 4 1 kg [ Supervisor: Troy Chang

%4« 44 # 5 / Cutting ~ Preparation

v

PliF R &£ £ / Sample Measurement

= %4 Cr(VI)

v v

& Pbl4; Cd/% Hglés. Cr

RO RRITAFEARY 2
Acid digestion with microwave / hotplate #-& % / Non-metal £ | Metal
+ ABS /PC/PVC 3 # 4 ¥ /Others *
e A # -k % B~ [ Boiling
i [ Filtration + + water extraction
| 25 kinfrl & 150~160°C ™ ¥
+ + Dissolving by i} i« / Digesting
H i ~ ° A AR R B E JE
/4 7% / Solution # % | Residue “'tras‘r'cat'on at 150 160 ¢ o ég’g’éf fﬁ‘tz” !
v digestate through
EB0CiE i T4z ok ] filter
1) #&*% pi / Alkali fusion EP. & Bt Separating to get
2)  @Wpzip 2 / HCl to dissolve Digesting at 60°C aqueous phase v
by ultrasonication ]
| dv s gF S H kg ]
| Add diphenyl-
\ 4 + carbazide for color
B iltrati development
Hop ) :Itratlon 4 2 pH / pH adjustment f
v -
N P S R R - o UV-VIS » & Bl
B8 TR 5% H R [ICP-AES 4o n 5 4 BB S | Add diphenyl- =3 % & 540 nJr:
carbazide for color development 3 |z & / Measure
+ the absorbance at
540 nm by UV-VIS
2 UV-VIS » £ Bl &% % & 540 nm
ez & [ Measure the absorbance
at 540 nm by UV-VIS
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5. %% 5o ¥ A {75428 [ Analytical flow chart - PBB/PBDE

B R A R 2% [ Technician: Yaling Tu
B ORI A F A ¢ %RF® [ Supervisor: Troy Chang
#* =% p|3£42 A /| First testing process ———

EH M &k A4A [ Optional screen process sammmmm:
FEAZSE [ Confirmation process — - — -p

| Sample/ # & |
v

| Sample pretreatment / % &% A2 |

Screen analysis / 4~ & & {7

v

Sample extraction 1% & % B~/
Soxhlet method % ;% 3Bz

|
v

Concentrate/Dilute Extracted solution
FErk SR
v
| Filter/ % B~ %k |

|
v

| Analysis by GC/MS | # 4p & 15§ 2 % 2 45 |

)
v

| Issue Report #3745 2 |
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1% 42 ¥7 2428 / Analytical flow chart - Halogen
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BEEA B 2% [ Technician: Rita Chen
BI3EQ F 4 1 skgc#® [ Supervisor: Troy Chang

Tl U
Sample pretreatment/separation

v

s S S
Weighting and putting sample in cell

v

BEERE [e3 T
Oxygen Bomb Combustion / Absorption

v

iﬁﬁ I A8/
Dilution to fixed volume

v

B3 KA RA AT/
Analysis was performed by IC
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BA oG FHEA Y5542 8 | Analysis flow chart - PVC

B3R A B 2% % [ Technician: Yaling Tu
BI3EAQ F 4 ¢ kg [ Supervisor: Troy Chang

# 55 &JZ [ Sample pre-treatment

!

Y5 ¢ x P / Flame test

!

fr b k3 2 47 [ Sample analyzed by FTIR

!

FEC-Clatid #e /
Check wave-number of C-Cl bonding

}

¥y / Data
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smONo.) ¢ CE/2017/60212 % (Date) : 2017/06/07 7 #(Page): 9 of 9

X REYP Ay REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 42 2 & (End of Report) *x
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